

Certificate No.	200609100025
Page	100025-01
Issue date	09/06/2020

INSPECTION CERTIFICATE (CR)



CHINA STEEL AND NIPPON STEEL, VIETNAM
JOINT STOCK COMPANY
My Xuan A2 Industrial Zone, My Xuan Ward,
Phu My Town, Ba Ria - Vung Tau Province, Vietnam
Tel: 0254 393 1168 Fax: 0254 393 2168

0025

CUSTOMER	DUERCO SA		INVOICE No.	S2006092020	SHIPPING DATE	03/06/2020
SPECIFICATION	ASTM A1008 CS TYPE B		CUSTOMER No.	DND01CH	CSVC ORDER No.	202005EC511VA
PRODUCT	COLD ROLLED STEEL SHEET IN COIL		Reference No.			

ITEM NO.	THICK. mm	WIDTH mm	LENGTH mm	Quantity	MASS MIN kg	Coil No	Heat No	Chemical Composition (%)											Tensile Test			Bend Test											
								Contract No.											GL=50mm			Bend Test	Res.										
								C	SI	Mn	P	S	NI	Cr	Mo	V	Nb	TI	Cu	Al	N			B	OH	*A01	*A02	*A03					
006	1.210	914.0	914.0	1	8.740	3725702	115839	5	1	19	11	7	1	2	0	1	2	0	0	0	1	4	2	1	1	216	343	41	L	OK			
005	1.210	914.0	914.0	1	8.680	3725711	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	211	338	42	L	OK			
005	1.210	914.0	914.0	1	8.630	3725712	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	223	339	42	L	OK			
005	1.210	914.0	914.0	1	7.690	3725721	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	223	339	42	L	OK			
006	1.210	914.0	914.0	1	7.740	3725722	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	212	339	41	L	OK			
006	1.210	914.0	914.0	1	8.300	3725731	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	212	339	41	L	OK			
006	1.210	914.0	914.0	1	8.770	3725732	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	216	340	42	L	OK			
006	1.210	914.0	914.0	1	7.740	3725841	315067	5	1	18	14	8	1	1	0	1	0	0	0	0	1	3	2	1	1	216	340	42	L	OK			
006	1.210	914.0	914.0	1	8.350	3725842	315067	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	214	338	42	L	OK			
006	1.210	914.0	914.0	1	8.710	3725861	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	210	337	41	L	OK			
006	1.210	914.0	914.0	1	8.820	3725871	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	210	337	41	L	OK			
006	1.210	914.0	914.0	1	8.820	3725872	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	207	335	40	L	OK			
006	1.210	914.0	914.0	1	8.780	3725881	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	207	335	40	L	OK			
006	1.210	914.0	914.0	1	8.910	3725882	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	207	335	40	L	OK			
006	1.210	914.0	914.0	1	8.690	3725901	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	224	338	42	L	OK			
006	1.210	914.0	914.0	1	7.035	3725902	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	191	327	42	L	OK			
006	1.210	914.0	914.0	1	6.270	3725911	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	191	327	42	L	OK			
006	1.210	914.0	914.0	1	8.840	3725912	115839	5	1	19	11	7	1	1	0	1	0	0	0	0	1	4	2	1	1	191	327	42	L	OK			
TOTAL:				19	158.905																												

*A01=Yield Strength
*A02=Tensile Strength
*A03=Elongation

NOTES

VISUAL INSPECTION SURFACE AND DIMENSION CHECK : OK

SUBJECT TO

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN MANUFACTURED AND TESTED WITH SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE MATERIAL SPECIFICATION.

MADE IN VIETNAM

PHONE NUMBER: +84(0)901 555 253
E-MAIL ADDRESS: d01115@csvc.com.vn

GENERAL MANAGER
LIN CHIEN-CHAU